IN—Y1) X
PARTS LIST

LCW-28BL

SEIKO SEWING MACHINE CO., LTD.



B X

CONTENTS

Page
R, R e 1,2
FACE PLATE, ARM TOP COVER
KFEEE @ esssssesdacsmsrnuemenmesnsueses e s s i 3,4
THREAD TAKE-UP LEVER, ARM SHAFT
%\ *ﬁi*& """""""""""""""""""""""""""""""""" 5' 6
FOOT LIFTING LEVER, PRESSER BAR
AT T @ csssssessssssustilevitieseleriness s svea s v 7.8
HOOK, HOOK DRIVING SHAFT
BEULEEEUE 0 crecrmccmmesmecsmmeresmmsmaaem s s 9,10
FEED BASE, FEED ROCK SHAFT
HELA. HH 00 ssssssssssumisivsrsniiTesses e vessEEers 11,12
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT
REAF e 13, 14
THREAD TENSION
B i e e R S R SR SRR 15, 16
ACCESSORIES (1)
FREMQ) e 17,18
ACCESSORIES (2)
7 = 19, 20
OPTION
F—U8 0 sesssessescersitiacs sUsSNeAiELE Ve BE LSS S SR 21

GAUGE PARTS




FACE PLATE, ARM TOP COVER

k., Ll

37




ER. £k

FACE PLATE, ARM TOP COVER

No. [EBf& 5 B T DESCRIPTION
PARTS NO. QTY

1 115035 1 | Face plate

2 [15036 1 |EiReEE Hinge

3 (15039 8 |4l Screw 1/8X44 1L=35

4 115038 1 |ERI LA Rubber plug

5 [15037 1 |ERiEta Plate spring

6 |13556 1 |kt Arm top cover

7 (15007 7 |Hl Screw 9/64X40 L=10

8 |11007 1 [HERER Oil level indicator

9 15004 1| BRSO —F ks Gasket

10 136708 1 | RXFH/— Thread take—up cover

11 |6031-02 1 |RL Screw  11/64X40 L=9

12 |15057 1 [fRimEM A 1V Oil regulating dial

13 |8009 1 [l Screw

14 115061 1 |f&dEmE Qil regulating pin

15 {15058 1 |{5REE s Oil regulating stud

16 [15059 1 |fEHERRTY Y Oil regulating stud spring

17 [10551 1 | XM Thread take—up lever oil guard

18 (10650 1 |ht Screw 3.4X36 L=6 ‘

19 |15086 1 [imERgERIE4a Oil control spring

20 |15007 1 |t Screw 9/64X40 £=10

21 (11142 T Tyie— Washer

22 (11004 1 |hEREiREY Oil regulator

23 [10597 1 |42t Screw 1/8X40 L=3.3 -

24 |15034C 1 [EZ—)LFa—T- e Oil tube and Oil wick complete

25 (13652 1 |&#tR(1/4) Throat plate, (1/4)

26 |13710 2 |4l Screw 11/64X32 L=10

27 |13661 1 |ZELIRE) /4 Slide plate (right), (1/4)

28 |13672 1 |ZURER&E#/4) Guide plate (right, front), (1/4)

29 113673 1 |[ZLIRERGER)(1/4) Guide plate (right, rear), (1/4)

30 |13023 4 | Screw 3.4X36 L=8

31 /13660 1 |ZLR(ZE)(1/4) Slide plate (left), (1/4)

32 13670 1 |ZURERN(ER/N/4) Guide plate (left, front), (1/4)

33 [13671 1 |ZELIRERN(XE)(1/4) Guide plate (left, rear), (1/4)

34 (13384 4 |l Screw 9/64X40 L=8

35 (13684 2 ST —fHBR Cylinder side plate

36 |6031-02 10 |42l Screw 11/64X40 L=9

37 (13686 1 [P B—hn— Cylinder cover

38 (13073 2 |FTEY Pin

39 [13691 1 | —28 Hook saddle (left) base

40 [13687 2 |[wt Screw 13/64X32 L=72

41 [90625 2 |Tvyiv— Washer

42 130046 1 [7—REBEILOHAL Screw M4X0.7 L=4

43 (13754C 1 E:—)b?l—j'fﬁi P o | Oil tube and Oil wick complete

44 130022 1 |932F Oit tube clamp

45 15087 1 |Ez—qFimz Oil tube retainer

46 16333 1 (42l Screw 9/64X40 L=6.5

47 (13755 1 | E#REA%ILES /AT Oil pipe

48 (13829 1 | TER7YLS Hook driving shaft bearinng




FIE, L&
THREAD TAKE-UP LEVER, ARM SHAFT

\t

4029 23 24 33

THEER %

RN




RFF, L#d
THREAD TAKE-UP LEVER, ARM SHAFT

No. | BB S5 B e DESCRIPTION
PARTS NO. QTY

1 15013 1 | XFEY Thread take—up lever hinge stud

2 |10524 1 |[iEHHl Screw 6.75X24 L=6.5

3 11042 1 | XFEE B Oil wick

4 115504 1 | X Thread take—up lever

5 (15026 1 | XFEax Thread take—up lever driving stud

6 |10728 1 | RFREmEG Oil wick

7 110528 1 &tEISH Needle bar connecting link

8 110523 1 |[#EHSHE Needle bar connecting link stud

9 19417 1 [EHRLC Position screw 1/4X28 L=6.5

10 (19418 1 |kl Screw 1/4X28 L=4.5

11 [10726 1 |§HEO39E S Oil wick

12 [19414 1 |93 0F—ahis Needle bar crank

13 [19415-A 1 |[ALEsHILA) Position screw 1/4X28 L=214

14 (19416 1 |HLiEdHHlB) Screw 1/4X28 L=14

15 |10563 1 | EEEIARL Ty e — Washer

16 |10506 1 | LEdmiz Screw 7.85X20 L=6

17 13557 1 | E#h Arm shaft

18 |10724 1 | EEhES Oil wick

19 (18006 1 | EEETAZIL Arm shaft bushing (front)

20 (10725 4 |k Oil felt

21 (13387 1 | E#RRAZIL Arm shaft bushing (middle)

22 |10571 2 |ik&HRLC Screw 6.75X24 L=20

23 |13074 1 | EER7YHH5r—X Arm shaft ball bearing adapter

24 113361 1 | E8RTFTYHTHS— Arm shaft ball bearing adapter sleeve

25 23637 2 |t Screw 1/4x28 L=15

26 |10567 1 | EER7YDY Arm shaft ball bearing

27 (10568 1 |EaLy>y Ball bearing retaining ring

28 10569 1 | EXNT—— Arm shaft connecting belt pulley (upper)

29 |110571-G 1 Rl Screw 6.75X24 L=20

30 |10524-G 1 |fal Screw 6.75X24 L=6.5

31 (10570 1 [l Screw 6.75X24 L=145

32 |18470 1 |[F—y— Machine pulley

33 [10576 1 |t Screw 15/64X28 L=21

34 (10579 1 |4l Screw 15/64X28 L=20

35 [10577 1 |[F—U—iaLhl Screw 6.75X24 L=11

36 (13749 1 |BA2T Rk Arm shaft connecting belt

37 |13407 1 [EIARL Split bushing

38 (19415 1 |RC Screw 1/4X28 1.=20

39 (16706 1 |[Fvk Nut 1/4X28

40 (10574 2 | FT—=y—yo4 Belt pulley spring flange




5. WA
FOOT LIFTING LEVER, PRESSER BAR

g Do

)




5. A%

FOOT LIFTING LEVER, PRESSER BAR

No. [BpaES {24 S DESCRIPTION
PARTS NO. QTY

1 |13056-A 1 =) Foot lifting lever

2 [10712 1 51kE& Screw 6.75X24

3 [13057 1 [B% Lifting lever stop

4 (13058 1 |4l Screw 6.75X24 =29

5 (10636 2 |Fvk Nut 6.75X24

6 [13059 1 (Bt Spring

7 10705 1 |\ EXKRIEH Presser bar spring (flat)

8 [10706 1[4l Screw 6.75X24

9 |11156 1T | R®IFAEAE Rl Screw 1/4X32

10 |10540 1 |#x8E Presser bar

11 |10538 1 WZEL AL Presser bar bushing (upper)

12 [10539-A 1 |[HREBEBTARIL Presser bar bushing (lower)

13 [10761 2 [Hal Screw 6.75X24 L=11

14 118479 1 Rz Efaz Presser bar lifting bracket

15 |19518 1 |l Screw 11/64X40 L=14

16 [10546-A 1 | ERETIR Tension release slide

17 110547 1 [HAZERETHRIEH Tension release spring

18 |10548-A 1 [ABEERLEDE Lifting bracket guide block

19 [10519 1 [RC Screw 6.75X24 L=17.5

20 (15111 1 [FE7EY Pin

21 110541 1 |BAEEN Presser bar position guide bracket

22 110662 1 |4t Screw 5/32X40 L=6.5

23 (10543 1 ERE Presser bar position guide

24 (10761 1 [#al Screw 6.75X24 L=11

25 |13360 1 |fasfazyry Presser bar spring bracket

26 |13365 1 |4l Screw M4X0.7 L=9

27 10185 1 |5M8Z0/4) Lifting presser foot (1/4)

28 |10937-01 1 |42 H—H—KF1/4) Finger guard (1/4)

29 (10749 1 |4l Screw 3.4X36 L=11

30 |10677 1T |y — Washer

31 [10659 1 [#Z EHFL— Presser bar lifter

32 |10660 1 |[RLIFL/S—ErRL Hinge screw 4.5X32 L=7.5

33 |35054 1 [Tyiy— Washer




H~. TEH

HOOK, HOOK DRIVING SHAFT




H~

. T3

HOOK, HOOK DRIVING SHAFT

No. & = {54 g DESCRIPTION
PARTS NO. QTY

1 (15041 2 |REY Bobbin

2 (13719 2 |HAT($R) Hook complete

3 (12105 2 |4l Screw 3.4X36 L=27

4 (13832 2 |REVS—ZA—TFF— Bobbin case opener

5 13712 2 |A—TF—HEiR Lever fulcrum with stud

6 |13714 2 [INAER Slide block

7 (8040 2 (#aC Adjusting screw 9/64X40 L=8

8 13726 1 |AvEEGR) Hook saddle (right)

9 13717 4 Rl Screw 13/64X32 L=16.5

10 |13037 4 |Tvix— Washer

11 |13715 2 |[h<wx&BTIb Oil felt

12 (13718 2 [BREEALNL Hook saddle bushing

13 |8097 2 [l Screw 15/64X28 L=5

14 |13734 2 |MEEEUN) Hook bevel gear

15 [13735-A 2 (Tviv— Washer

16 113733 2 |MEERE(KXR) Hook driving bevel gear

17 |[17019A 6 |4l Screw 1/4X40 L=75

18 |13746 1 | TEARIARIL Hook driving shaft (front)

19 10524 1 [fal Screw 6.75X24 L=6.5

20 |13362 1 |D8H=E Stop wheel

21 123634 1[4l Screw 1/4X28 L=6

22 (23637 1 [(#al Screw 1/4X28 L=7.5

23 (13747 1 | 3LREY Lock stud

24 [15076 L - Split pin

25 (13047 1 [LRERTYy Spring

26 (13748 1 |[#|LARE T E Lock stud socket

27 |20254 1 | TEhS— Hook driving shaft collar

28 13085 2 |hLl Screw 13/64X32 L=43

29 113029 1 | FEEAZIL Hook driving shaft (rear)

30 [10766 1 |4l Screw 1/4X32 L=7

31 (13682 1 [T Hook driving shaft

32 |13424-01 1 | FRULLT—1— Arm shaft connecting pulley (lower)

33 (10574 1 |[F—=uy—yo s Belt pulley spring flange

34 (10611 1 [ FRINT—))—34E Safety clutch collar

35 |10612 2 [l Screw 1/4X32 1L=10.5

36 (10617 1 [FARIET——ivT Stop plate

37 (10618 1 TR T——iER Ratchet connection link

38 [10620 1T | FRILNT——BIEY Split pin

39 |10616 1 [FRALNT—)—#2 Stop plate

40 (10613 1 |[FRILNT——H2E Lever hinge stud

41 [10615 1 | FRILNT——tRiEha Spring plate

42 (10619 1 | FRILNT—=—RTYo 5 Spring

43 |10614 1 |erPEy Hinge pin

44 (10581 2 |ht Screw 7/32X32 L=7

45 (13640 1 |h<t&(E) Hook saddle (left)

46 [13640C 1 |hvEEE) -lfE Hook saddle (left) with screws

47 [13726C 1 |AvLE5E @) kU= Hook saddle (right) with screws

48 (11069 1 )Lk Oil felt




#EYEE. EYH
FEED BASE, FEED ROCK SHAFT




EY LB, EYEH

FEED BASE, FEED ROCK SHAFT

No. [#l &S flal 54 % DESCRIPTION
PARTS NO. QTY

1 {17061 1 |bn—E2hL Feed reverse lever shaft

2 13730 1 [EYFHERR Stitch length dial

3 {7041 4 Rl Screw 1/8X44 =7

4 13417 1 [FEYRE NS Feed adjusting pipe

5 |13416 1 [EYRAESHa—-L vk Knurling tool

6 [18027 1 [FEYEASL/— Reverse feed lever

7 118028 2 [fal Screw M5X0.8 L=5

8 [8157 1 |LnN—=RFyo s Spring

9 8158 1 L/\—R—)L Ball

10 |13727C 1 [EYyRER) Feed rod complete

11 |13408 1 [EYHL Feed eccentric

12 113729 1 [REYavkyys Feed rod driving slide block

13 |13728 1 xEYyayk Feed rod

14 13411 1 FEYayFxER Feed rod guide block

15 113413 1 [EYOvyrFEAL—IL Feed regulator

16 [19508 2 [t Screw 1/4X40 =55

17 110722 1 )Lk Oil felt

18 (10723 1 |[TxIUbREX Hold-down spring

19 [11069 1 )L+ Oil felt

20 (13412 2 |ZxiLk Oil felt

21 18044 2 [4al Screw 1/8X44 =6

22 127177 1 Rl Screw M5X0.8 L=16

23 (10806 1 [Ny oLR—xTFYy 4 Feed reverse lever spring

24 113419 1 l//i‘—ZjU.‘/O“ﬁI‘ Spring hook

25 [15076 1 |&IEY Split pin

26 |13395 1 XY 5% Feed rock bell crank

27 |13078 1[4l Screw 7/32X32 1=13

28 |13396 1 | REARL Screw MB8X1.25

29 (13397 1 | KERLFyk Nut M8X1.25

30 [10726 1 [ KA Qil wick

31 [13721C 1 |EYEEERNGEE) Feed base guide complete

32 (13722 1 [EYLE Feed base

33 |13721 1 EYLEEER Feed base guide

34 113723 1 |EYEETARYR Feed base adjusting plate

35 [10650 2 |hC Screw 3.4X36 L=6

36 |13653 1 |2XUBE(1/4) Feed dog (1/4)

37 [10561 1 |l Screw 11/64X32 L=6.5

38 [13751 1 EYERby/s—yo 5 Stopper ring

39 [100724 1 Rt Screw 11/64X40 L=6

40 |13136 2 |[Zxz)Lk QOil felt

41 (13725 1 |EYLEFHLA Feed lifting cam

42 113031 1 1M Screw 13/64X32 1.=4.7

43 [13085 1[4l Screw 13/64X32 L=4.3

44 (13742 1 [EYEERRAE Guide roller

45 [13741 1 [RLEEY Guide roller pin

46 (13743 1[4l Screw 9/64X40 L=5

47 |13739 1 |AEEV RS Guide roller pin bracket

48 (13740 2 |t Screw 9/64X40 L=7

49 |13724 1 [FYVELEEREY Hinge pin

50 |0148-H 1 iUk Qil felt

51 [13736-A 1 |3V Feed rock shaft

52 {13365 1 1l Screw M4X0.7 L=9

53 (13029 1 [EYsAZ)L Feed rock shaft bushing

54 (10766 1 Rt Screw 1/4X32 L=7

55 (20254 1 [EYEHS— Feed rock shaft collar

56 113033 1 |4l Screw 13/64X32 L=5

57 113080 1 )Lk Qil felt

58 (13683 1 XY EhEs Feed shaft support

59 [38136 1 fal Screw M4X0.7 L=4

60 [13739C 1 |REEZ2 (H) Guide roller pin bracket complete

10




sHiEL &,
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

11



L N

NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

No. [#l @& S &4 B DESCRIPTION
PARTS NO. QTYy

1 [10772C T | EE&ESEOYR GD Lifting eccentric connection complete
2 (10772 1| LEFOuR Lifting eccentric connection

3 110773 [ e N N A Needle bearing

4 119427 1 |PBZETFTAHLA Lifting eccentric

5 119508 2 (4l Screw 1/4X40 L=55

6 (11879 1 |HX ETFThLAS— Lifting eccentric collar

7 (10573 2 Rl Screw 7/32X32 L=11

8 19419 1 | ETFHLEREFESE Lifting eccentric connecting crank
9 (19420 1[4l Screw 1/4X28 L=16

10 |10775 1 | EEHOvrERC Screw 7/32X32 L=22

11 110703 1 Ty — Washer

12 (10774 1 | EEEOuR/(F Lifting eccentric connection collar
13 |10776 (R W b= v m BTN 5 a1 S Wing nut

14 19425 1 |1&EH Lifting rock shaft

15 (10514 2 |¥EEHASL Lifting rock shaft bushing

16 (16709 1 |4l Screw 1/4X28 L=9.5

17 (19516 1 [#E#ME ALk Nut 1/4X28

18 (10728 1 |iB Oil wick

19 [10558C 1 [KoFEtyk Lifting bell crank complete

20 {10557 1 KOFEHE(KX) Lifting bell crank link

21 (10558 1 Ko=F Lifting bell crank

22 10556 1 KOFEEE (M) Vibrating presser bar connecting link
23 [18480 1[4l Screw 11/64X40 L=8

24 (15118 1 [IRhitHAEE Vibrating presser bar slide block
25 (17610 1 |PEZE Vibrating presser bar

26 110285 1 iRz (1/4) Vibrating presser foot (1/4)

27 |10662 1 Al Screw 5/32X40 L=6.5

28 [10553-A T |PBIRTY 58 Vibrating presser bar extension
29 (10554 1 |z RTY 5 Vibrating presser bar extension spring
30 [15060 LI £ 1% =108 Screw 5/16X24 L=16

31 [15547C-A 1 |#ELE ) Needle bar rock frame complete
32 |15547-A 1 |#&ExLs Needle bar rock frame

33 110955 1 |&HE Needle bar

34 111875 1 ftEL A Pin

35 |10525 1 L Screw 6.75X24 =9

36 [10726 1 [Es Oil wick

37 (10904 1 |#tiEiaE Needle bar connecting stud

38 110532 1 l Screw 5/32X40 L=9

39 (10726 1 [ Oil wick

40 |15031 LI iy Oil wick

41 [15117 1 |iRNIESDHIR Slide block plate

42 18100 2 [t Screw 9/64X40 L=6.5

43 (10560 1 17— Needle bar rock frame position bracket
44 110561 1 Rt Screw 11/64X32 L=6.5

45 (11876C 1 | EEYVEE AL (BEM) Slide block complete

46 |11877 1 | EXYERE Slide block

47 |11876 1 | EXYEE RC Slide block stud

48 110581 1 |t Screw 7/32X32 L=7

49 110578 1 | EZEYEE Needle bar rock frame rock shaft
50 |13737 1 |ER Rock shaft crank

51 119408 1 [Hal Screw 1/4X28 L=17.5

52 113731 1 E#HOoyK Rock shaft crank connection

53 [13363 1 INERL Screw 1/4X28 =12

54 (16706 1 [/pERBLCFHYE Nut 1/4X28

55 110728 1 [ il wick

56 [NO122 2 |8t DPX17 #22 Needle DPX17 #22

57 12567004 1 &8k (FRCA)(1/4) Needle clamp with screw (1/4)
58 [B140553 2 |l Screw 1/8X40 [=4.5

12




\ A \\I/_f __ .
v v
RTIRESe W v
I Ay v N
\

%

=4
[*]

xR

THREAD TENSION

@

ﬂ% (O3]

@)
N
<

41

\
|

)
]
AN
i)
/\_

R
v
y

_‘. \
) _mv,. W '
‘ vin .:,_
._ __ (@ ..,
(T}

13



FRERF

THREAD TENSION

No [ R ED YRR 0% DESCRIPTION
PARTS NO. QTY

1 140431 1 |ERFik Tension bracket

2 |B158768 3 |HRAEHRE Y Tension bracket pin

3 |40431-02 1 |[REAFEE Tension stud

4 130011 1 |E—HFEWN Tension stud (first, a)

5 (31012 1 |E—EF#E®B) Tension stud (first, b)

6 110652 2 |E—HFFEFY + Tension stud (first) nut

7 120224 4 |FE—HFEFMm Tension disc (first)

8 120226-01 2 |iREXTYLY Tension spring

9 120225 2 |E—HFo—Lwvk Tension thumb nut (first)

10 |B145446 4 |&RFFm Tension disc

11 (B159805 2 |RFFmwz Tension disc presser

12 |BS07490 2 |i@EXTYHy Tension spring

13 (28206 2 |1O—LybrRbyss— Regulating thumb nut washer
14 [B149566 2 |O—LvybkFryk Regulating thumb nut

15 140451 1 |REFE Tension stud

16 160148 1 [RPDIHEEY (&) Tension releasing pin (short)
17 [40452-01 1 |2 3HBEEY (£) Tension releasing pin (long)
18 |40434 1 [P BDH Tension releasing plate

19 119422 2 |2 ZHBERLC Hinge screw  9/64X40

20 (40463 1 |RBIRTFY 584 Thread controller stud

21 ]10689 1 [RBIXTYH Thread controller spring

22 (16411 1 |RBIRTFYLS GD Thread controller spring (front)
23 (10694 2 |Z&EM Thread controller disc

24 140462 1 [ZEmitHh L Screw 3/32X56 L=13.2
25 (16413 T [ZEMT v v—<K) Washer (large)

26 |16414 1 |ZEMT v —Uh) Washer (smail)

27 |16419 1 [RTFY 5 hiR— Thread controller spring (front) cover
28 (8103 TV RFIThn—kHh Screw 11/64X40 L=3.5
29 (16418 1 | RFY TR HS— Thread controller stud collar
30 |19534 1 [B—Ly bFvhk Thumb nut  7/32X32
318103 2 [ATYUTRFHS—1k &4 L [Screw  11/64X40 L=35
32 |40452¢C 1 |ERAFR 1) Tension bracket comp.

33 |10720 1 |#rBZHE Thread release plate rod

34 115007 1 Hal Screw 9/64X40 1=10

35 14221 1 iHSHRZ Oil wick retainer

36 10690 1 |RFYvy 2= Thread controller spring stop
37 (10650 1 Rt Screw 3.4X36 L=6

38 [34042-TA 1 HREAF LB Thread guide

39 11142 1T |Tvie— Washer

40 [10545 1 |l Screw 11/64x32 L=14.0

41 (11006 1 | EfRKiH Arm top cover thread guide
42 113076-02 1 [Fvk NUT 7/32X32

43 15054 1 |@E&E(E) Thread guide (upper)

44 110685 3 Rl Screw 3.4X36 L=65

45 [10759-A 1 |[ERE(F) Thread guide (lower)

46 10760 1 | EmRETILE Oil felt

14




FTEm)
ACCESSORIES (1)

15



FE&M0)

ACCESSORIES (1)

No. [FBfES sl =4 i 44 DESCRIPTION
PARTS NO. QTY
1 119473 1 | F+FFS4/3— Screw driver (cross type)
2 (8121 1 |FSA/3—0y) Screw driver (small)
3 (8120 1 |FZA4,3—() Screw driver (middle)
4 18118 1 [FSA/3—(K) Screw driver (large)
5 (8124 1 [E=Z—ILAnNR—(K) Machine cover (large)
6 [8132-A 1 AR Accessories pack
7 (8125 1 [hzEL Oiler
8 |11193 1 | 0il
9 |INO122 6 [#F DPX17 #22 Needle DPX17 #22
10 [15041 12 [/RE> Bobbin
11 |15101 1 |R&EEEyk Bobbin winder complete
12 113098 1 | R&E Ltk Pedal complete
13 |13089 1 W& Oil pan
14 (13438 1 |R—=X Machine base
15 |13436 1 [RE Bed hinge
16 | 13440 8 |H\RFiLHAL Screw M6X1.0 L=12
17 |13006 1 |# Bed clamp
18 (19403 1 [#iEHhi Screw 1/4X28 L=54
19 [13388-A 1 AL Screw M6X1.0 L=20
20 |13008 LI WAV e Washer
21 113096 4 (M4l Screw 5/16X18 L=75
22 |13096—-N 4 |Fubk Nut 5/16X18
23 |13096-W 4 [Tyl — Washer
24 (10747 1 [RALYF 1/16 Hexagonal wrench 1/16
25 |19457 1 |RBLYF 25mm Hexagonal wrench 2.5mm
26 (19458 1 [RALYF 3mm Hexagonal wrench 3mm
27 (19459 1 |RALUF 4mm Hexagonal wrench 4mm
28 (19462 1 AHRLF 10X11 Double head wrench 10X11
29 (4202 1 | Rs8F 9Xx8 Spanner 9X8
30 |11196 1 |[Extwk Tweezers
31 (13079 1 [<&Y (1000) Chain 1000mm
32 (10947 1 |RITEY~ Thread unwinder complete
33 |25649C 1 [FSAq\—a548 Screw driver complete

16




12 &m2)
ACCESSORIES (2)

-

17



SEIKO SEWING MACHINE CO.,, LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.jp./

a3 oA EH
T273-0018 FEEMIETTIRET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560

E-mail: eigyo@seiko—sewing.co jp

(BRNESR)

Parts No. PB64903 (0317)

Rev.6.2



